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RTREES RSP, DGEPBRBEBEP AT (The following samples was/were submitted and
identified by/on behalf of the client as) °

# 5% % #% (Sample Description) : SR ER M F R (POLYPROPYLENE RANDOM COPOLYMER)

%ié%ﬁﬂﬂ%(Style/Item No.) : 5003,5018,5018T,5020,5050,5050M,5060,5060T,5070,5071,5070M,5090T
5200,5250T,5350T

Hesb A E (Color) : BE&FFEW (CLEAR)

ot B #1 (Sample Receiving Date) : 2010/04/09

) 2R P (Testing Period) : 2010/04/09 TO 2010/04/15

MK E K (Test Requested) : %R 5 KIRSEFHRACSWREIGETIESEEK. (To determine Polynuclear
Aromatic Hydrocarbons (PAHs).)

WK &R (Test Results) : FHAT—H8 (Please refer to next pages).

&3 (Conclusion) s RBEP TR, K5ORS A RS R R A 18 B ZLSH ZEK

01.2-08% HARBIMEZT X AF P oy £ 128PAHs K (Base upon the performed tests
by submitted samples, the test results of PAHs comply with the PAHs
requirement according to (Category X) of ZEK 01.2-08 of German ZLS and

its amendments.)

Ry (loy,

Ray Chané’l Asst. Managenﬂ
Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this
document is unlawful and offenders may be prosecuted to the fullest extent of the law.
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W3R R (Test Results)

i) 3K 3% 4= (PART NAME) NO.1

H#j(Date) : 2010/04/15

E\ﬁ(Page) : 2 of 5

g o¥d R EESEAHH (CLEAR POLYPROPYLENE RANDOM COPOLYMER)

S XREHHALSWI6E B / Sun of 16 PAHs

BXEE L ¥52 Nl WS % AR R & R (Result)
(Test Items) (Unit) (Method) o 1A NO.1
% XE X K414 4 / Polynuclear Aromatic
Hydrocarbons (PAHs)
Acenaphthene (CAS No.: 000083-32-9) 0.2 n.d.
Acenaphthylene (CAS No.: 000208-96-8) 0.2 n.d.
Anthracene (CAS No.: 000120-12-7) 0.2 n.d.
Benzola)anthracene (CAS No.: 000056-55-3) 0.2 n.d.
Benzo(a)pyrene (CAS No.: 000050-32-8) 0.2 n.d.
Benzo(b)fluoranthene (CAS No.: 000205-99-2) % #7LS standard ZEK 0.2 n.d.
Benzol(g,h,i)perylene (CAS No.: 000191-24-2) 01.2-08% 7%, ARAMEWH 0.2 n.d.
Benzol(k)fluoranthene (CAS No.: 000207-08-9) ?%ﬁ%(GC/MS)ﬁ?ﬁﬂ. / With 0.2 n.d.
Chrysene (CAS No.: 000218-01-9) mg/kg reference to ZLS standard 0.2 n.d.
Dibenzol(a,h)anthracene (CAS No.: 000053-70-3) ZEK 01.2-08 method. 0.2 n.d.
Fluoranthene (CAS No.: 000206-44-0) Analysis was performed by 0.2 n.d.
Fluorene (CAS No.: 000086-73-7) GC/NS. 0.2 n.d.
Indeno(1,2,3-c,d) pyrene (CAS No.: 000193-39-5) 0.2 n.d.
Naphthalene (CAS No.: 000091-20-3) 0.2 n.d.
Phenanthrene (CAS No.: 000085-01-8) 0.2 n.d.
Pyrene (CAS No.: 000129-00-0) 0.2 n.d.
.d.

#zE (Note) ©
1. mg/kg = ppm; 0.1wt% = 1000ppm
. n.d. = Not Detected (FKixH#)

Not Regulated (JBFLAXAE)

2
3. MDL = Method Detection Limit (77 74845 RAA)
4
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g‘»%;ﬁiﬁ'(Reference information) :
RAEZFK 01.2-082 8 K: EHPEKEE

(Requirement of ZEK 01.2-08

: Restraining maximum values for products)

38 B (Parameter)

%148 (Category 1)

%248 (Category 2)

#3#8 (Category 3)

SR b 4 A RN A 8
A, RRE=ZRKATH
AL R
(Materials in contact
with foodstuff or
materials which are
meant to put in the
mouth as well as toys

for children <36

Fr e (KR Bk F 3

MRA30H, RATHH1
AL .

(Materials with
foreseeable skin
contact >30 s
(prolonged skin
contact) and toys not

covered by category 1.)

B H (2 I R ) SRR
RS R E R
R AR

(Materials with
foreseeable skin
contact <30 s (short
time skin contact) or

without skin contact.)

months.)

K5t (a)
<MDL (<0.2)%*x* 1 20
Benzola)pyrene (mg/kg)
R A% FE RS 167APA
YEE  (Sum of 16 <MDL (<0.2)%** 10 200

EPA-PAH) (mg/kg)*
& (Remark): * = PAHi/%fEk?}’;\O.ng/kgﬂ% > Q%A d’ﬂ-PAH AR
(Only PAH substances >0.2 mg/kg are taken into account while calculating the sum of PAHs)
= RKGREAEAR E F R — 0 IRE) > 2L R0y R FRAME A BF > T AL F B AR XM H
R LTA BB ERRAIREBDIN EN1186ff/ § 64 LFGB 80.30-17 3 » 41 #H4F T PAHKY
BAAREATAR - BBARGLERFTREBESEZARL

(In case that the maximum values exceed the limits of category 1,

but are within the
limits of category 2, one may confirm the suitability of the tested material for contact
with foodstuff or oral mucosa by additional specific migration tests of PAH components

based on DIN EN 1186ff and § 64 LFGB 80.30-1.

results must be made based on food law criteria.)

The conclusion of the migration test
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% XR 5 ARG wRER /
PAHs (Poly Aromatic Hydrocarbons) analytical flow chart

1)MAANE E%iﬂ- / Name of the person who made measurement: Anson Tsao
2)R A HAA : 3k18% / Name of the person in charge of measurement: Ray Chang

B ar g /
Sample pre-treatment

!

AR «»6-«&—%}[1(%1;/}{—#}[1/%) /
Sample extracted (ultrasonic extraction) by
Toluene solvent

!

A RABR AT R AT/
Analysis was performed by GC/MS

!

#4% / Data
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*x 4Rt B (End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. ThIS test report cannot be reproduced, except in full, without prior written permission of the

Company. BRI HH » IR SEHERIELMENZ R B E © AR AR AT FHEFA A i
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or avallable on request and accessible at http://www.sgs.com/terms_and_conditions.htm.

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the
Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate
parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this

document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / & 227 fj 5 4c 1 &) o F B 5 6150
FERRPLRR G DR | t+886 (07)301 2121 f+ 886 (07)3010867 WWW.tw.sgs.com

I
Member of the SGS Group



